PRICE .25




HOMELITE CHAIN SAW MODEL 700 G

S
43
[
|
|
FIGURE 1 — HO RECOI RTER PARTS
FM STARTE‘ w/mguntin e ond screws
Ind Part Part No.
.;l:.‘ Nea. Description lqulru @ N:u Descripticn Required
1 80560 SCREW — B-32 x Y2 pan hd.., N ... includes
2 54968 CAP — cylinder shield.... . [.......o. . A-55348 RATCHET — w/washer. ...........ccrvverns 1
23742 DECAL — "Homelite" ....... ... Includes
3 32814 PLUG... e 55271 WASHER — formica....... 1
i 56967-2 SHIELD — cyhndA 25 55272 SEAL — garlock........... .2
5 80513 SCREW — self 24 55215 BEARING —needle.......c....ooii: 2
é 80577 SCREW — 8-32x % ] 27 55214 L1 SO 1
7 A-56006 SHROUD @ ,f:n.em v 28 84070 WASHER — % flat aluminum.. 1
8 55937 GRIP SR, T e 1 29 83018 WASHER — % lock......... 1
¢ A-56081 INSER rip w}' ..................... 1 30 81124 NUT — %424 hex ... Tl | =
cly 3 A-55998 SOREEN:—0lPcosiewmmmsmis s 1
10 80419 includes
1 55898 ROPE—-nonn " . *A-55999 BRACKET v /55363-A bushing.........o. 1
12 80579 SCREW — 10-32 x % pan  hd.. 32 56497 SPRING — rezoil 1
13 55585 WASHEE—1hru='---------‘----------- . 33 80572 SCREW — 10-82x % pan hd, (through
14 A-56906 BALL ORIVE il i e
R e :‘::’T"E“ s ] 34 71608 COVER — spring housing
- b Ve, .. - T
16 55217 BALL — steel 3 35 71588 SHIM —plastic .. ...
V7 55584 SEEEVE . 36 553622 T 1
18 80588 SCREW — 5.40 x e fat b ... 3 a7 83004 WASHER — 6 Tock......cooouwisisii i 4
19 55097 RETAINER — bl coooovooooio) N 38 804735 SCREW — 6-32x % Al hdeoooooviiii, 4
20 A-57100 HUB. ..o oeeeeeeessssoe s 1 39 AA-73234-1  COVER—pulley......oooiiciiiiiians 1
Includes 40 56531 ADAPTER PLATE . 1
i; ::g;: FIN-—spirolI ............................................ 1 41 80576 SCREW—10-32 x %‘ 4
o R L 42 A-56540.6  FM STARTER ASSEMBLY— 700 GFM only —
23 72295-A SCREW — hub... S refer 1o 223649 A Parts list oomns 1
AASS213  RATCHET & BEARING. ..o ! 43 B06a) SERE T W oo cssssdomme. B

*Assemble to screen with 85073 rivat.

Always furnish saw model and serial number when ovdering paris.




HOMELITE CHAIN SAW MODEL 700 G

FIGURE 2 ITION A VERNOR PARTS s in Theaiie S1ap Lever 83 agicated.
I'.'?:_x ;ﬁ: Description ° A.s *.:lo. O :::_‘ :::: Dascription la::i;rd
1 55994-A BOTOR: ..nooninnssorsonmnrspmniils \\ ,,,,,,,,,,,, \!\ 19 80598 SCREW—6-32 x & flat hd, ...l 2
2 55290 SLEEVE—insulating ........ @ ................ 20 55989 WASHER—sealing, felt ......ccoococoomvioiis |
3 55090 LEAD—ground ... @ 21 80576 SCREW—10-32 x % pan hd. ..o 6
4 A-57650-2 SWITCH w/scr 1 22 55982 NUT—terminal RIS R ) |
5 55879 PLATE (on-off) 1 23 55983 WASHER—terminal ...c.occccoivmeivncnmreviniiseee
6 60929 GROMMET 1 24 A-55971 POINTS {sef) i
7 55235-A lEAD—Qi sion 1 25 55984 WICK—felt T e M S B |
8 A-55373-A L (splrky) .. 1 26 55980 CLAMP—dust cover ..o 1
9k A-55994 1 27 55069 BOX—breaker w/core ..o |
28 55986 - A COIL  {with terminals) .. 1
* 84066 1 29 80660 SCREW—10-24 x 7% fil. hd. 2
10 % 55943 @ 1 30 83046 WASHER—#10 lock ... 3
11 %561 1 3 80595 SCREW —10-24 x Y2, fil.hd................. 1
12 80575 3 32 55977 R RE i serossit s O e R e e 1
13 75078 KEY—rotor .....ccoonmmmrnirens 1 33 55987 COMDEMSER (with terminal]....cooocoviviirice. 1
14 A-56165-A BACKPLATE w/pivot post 1 34 84048 WASHER=<AOE. ...cociriomnsiitmismiiisiasriinsiiny 18
Includes a5 83040 WASHER—Iock PO e o e I
15 71597 SEAL—garlock ..., 2 36 55985 SCREW—8-32 x 3 Al hd. ... 1
16 55204 BEARING dl 1 37 55988 SEREW' o it i el )
17 55962 CLAMP—inner ... TR | 38 55978 GASKET—dust cover ..o 1
18 55141 CLAMP—outer ...t 1 39 55979 COVER—dst  ociioamibaniauisasn:. |
*Governer equipped saws.
#SPECIAL TOOLS
Combination Wrench F22808 supplied with saw

AA-22560 MAGNETO ROTOR REMOVER ASSEMBLY 1 233921-1 ASSEMBLY TOOL-—needie bearing ............ 1

A-23131 CLUTCH SPIDER PULLER ASSEMBLY ... 1 232467 ANYIL—sprocket shaft assembly 1

23138 BODY-—assembling fixture ... | 22828 PLIERS—for Tru-arc ring (piston) ... 1

23232 SLEEVE (for garlock seal) ............... 1 29736 PLIERS-—for Tru-arc ring (sprockef) ... 1

22820-1 ADAPTER—bearing assembling 1 22126 WREMCH—socket screw [conn. rod) !

}\;ﬁ‘:: ;fi“::ﬁim. ::.s:::g o 23234 NEEDLE BEARING TOOL (conn. rod) ... |

23233 GARLOCK SEAL ASSEMBLY .. 1 23228 PLUG—bearing assembly ... 1

*hen ordered only.

Always furnish saw model and serial number when ordering paris 3




MO, 227BE

36,

4 HOMELITE CEMENT *

37

HOMELITE CHAIN SAW MODEL 700

G

TO PUMP INLET

Fa'c‘l.%:& Ft:b{enx

|l;‘d:-l :l‘:r_' Description = lqui‘r \Nn. ;ﬂ?.' Deseription lo:‘uel‘rnd
1 % A-55830-A FUEL TANK........ccoonm b I.d\ i8 AA-72475 FITTING — fuel outlet............cocoiiiiiiiiciiins i
2 20430 SCREW — 6-32 x % pan 2@ 19 80451 SCREW — 8-32 x % flat hduevvvrvoron. 4
3 55494 CAP — air filter........ 1 20 * 74917 ELBOW — fuel line connection ....ccevinees 1
4 ¥ 57337-A FILTER —air.............} 6 2 A-56379 LINE—fuel..coooooviiniiininns i )i
5 57041 GASKET (cemented to 1 22 56014 CLIP — fuel line, nylon...... ..., 1
& * A-56907 CAP — fuel g . 1 23 AA-55167  CAP —oil supply line........ccoooriomricnns )
Includes 24 55107 GASEET. il hecscerosrssmsioressmmmetirsiongs ]
7 56865 VALVEQF 1 25  %59022 SPRING — check valve. ... 1
8 56335 Gﬁ-- 1 26 25527 BHE L e Cah mire o e itaisi 1
g k81114 N 28 NO 1 27 %59450 SEAT — chack Ball.......oooriorcssressecrinmsens
* §1108 %-2Q 1 28 55110 o T i IO
9A 180710 S —12-24% % 1 290 ®59000 BEERVE - el Bl e |
10 * A-56580 P — ail filler (34-16) .. i 1 0 Wh.iasis BICRAP — il o o
Includes : 31 59293 SPRING — plunger..........oovooovvcecccicaniinns
W 5ee7 GASEEE  sheemmsmonsmr s 32 KA57834-10 PLUNGER—0Il ..oooovroocrrorecsismsressssiriiens 1
10A t55140-A CAP — oil filler( 14 - 14 ) B b
12 * A.50456-A VALVE — check ... i 33 74388 R o RS {1 T OO s S i
13 72174 CASEET i rmresmsmmsens 34 59074 050 U O e |
::t :r:;gf;?‘ R ey : 35 80572 SCREW — 10-32 x % pan hd-.... ... 2
e 34 80624 SCREW —10-32 x 1 pan b, 2
37 55019-3 ADEPTER A RIEAIEIL. ootz
:: -;::05: SL:IEIJEER—-—_ﬁ::::[e : a8 55059 GASKET — adapter......ccooo i1
a9 72971-2 GASKET — air elbow.........oooooiviniiiiin 1 1
40 %57289-1 BUTTON —plunger_.........ovinan 1

* Service replocement part.
t Original part.
NOTE: Mate with STUD — fig. 5, index no.11.

Always furnish saw model and serial number when orderin g parts




HOMELITE CHAIN SAW MODEL 700 G

i R‘Z" Descijpien e -y Bescripiion l.::i}.d
1 80573 scng_%_w‘v},,x O 20  AA-55228  COVER — pistol Grip coveecevciiccciionsisnee |
2 55103 PLATE — bum dx 1 includes
3 A-57057 HAhQL%wmp-nm d @3 8 screw) 1
A-57052 HANDLE pinshicia . NN s ) AA-55282 LOCK — hroHlE .t 1
4 A-55740 Béiuludud w, 1 Includes
e 21 72570 SBRTNGE —. 1ok senampmmmesasat
80578 chgw ot Qx Ve pan hd, e 1 22 80560 SCREW — 8-32 x Y% pan hd. ...........«asreqd.
81109 @ MUT A 23 *55104-3A SHIELD — carburetor ....oiisicniins 1
5 31934 ELBOW Q nectar 1 24 80582 SCREW — 8-32 x 54 pan hd. .......ccccc.ms regd.
(] 3% ADAPTER straight 1 25 t 29187 PLUG " BUMBN | rssereremrerasnsnrarresbommesbersrsrires 3
7 AA-55191 LIME — chain oil ... 1 26 *A-57440 CARBURETOR — Til. HL-104A . .rviiis: ]
8 83003 WASHER — 8 lock .......... 2 58191 REPAIR PARTS KIT St e
9 80087 SCREW — $,,-18 x 14 hex hd. 2 55834 GASKET SET — part of 38191 ... 1
10 59347 STRAP —fuel fank ... 2 27 81013-1 NUT w00 e sl onamaniima s 2
11 81130 NUT — %;-28 fex-lock 2 28 83009 WASHER — W Jock .....oooovneispmonensnsnns. &
12 80583 SCREW — 10-32 x 3, pon hd. 3 25 55553-3 GASKET — carburelor ........iiiienes 1
13 35932 ADAPTER — reed valve .....ooiiiiininns 1 30 55946 GASKET — spacer-adapter ... |
14 55941-1 BEER oo s n 55945 STUD o SR, ST 1
15 55942 PLATE — reed ...t 4 32 55933 SPACER — reed odapter ... 1
16 80658 SCREW — 4-40 x ¥, pan hd, ...ccovvine. B 33 55116 T T G
17 AA-55281 HANDLE — throttla w/pin ond 55372 felt ... 1 34 55146 CUSHION — handle ... |
18 A-55954 ROD — throflle ...coiiicimeisiisisimamn 1 35 55145 CLARMP — AOAElE it
Includes 36 80581 SCREW — %-20 x % hex hd.
55045-A BPRING onmsananen < 3 37  $58549-A BRACE — handle (4 holes) .....oocoennenen.
19 AA-55207 TRIGGER — throttle 1 $58549 e * {3 holes) i vimmiviz 1

# Service replacement part,

t Original part.
$ Accessory

Always furnish saw model and serial number when ordering parts 5




HOMELITE CHAIN SAW MODEL 700 G

FIGURE 54@ CASE‘N’;QPROCKET PARTS
1

e N
r‘S\(b %@

I;i..x ::or‘! Dji‘uij?w : i&d;‘x :;r_f Description Rl::i;'et!
1 81192 NUT — 3%-24 f&‘@ 1 19 56072 SERD . FRatEh et o 3
2 55036 WASHER — . . 1 20 56219-5 BEARING — bdll . oiniammnainussg
3 55126-A COVYER —, 1 21 *57350 STUD — crankcase 1o cOVEr i @
4 55123-C SPRING ‘ .......... 2 22 28922 RING — ret@ining .ooovvecerocsienorreemnesiiecans |
5 55075-3A spm@ i , P S 23 $A-56516 DRIVEN GEAR — 71 teeth ..o 1
é A-55692-A o SHO Y ooy o 24 56070 SHAFT —— spracket c.ooo.coovieorermsnrinmssmrens 1
7 55225-1A \v cluteh ...} A R NS 25 80651 SCREW — 12-28 x % flat hd., socket ........ 4
8 56132 WASHER — thrust .....ooooiiiiiiviinicinrrinns £ 26 *81109 NUT — 10-32, flex-lock ...occoociininiininns 9
9 1A-56515 CLUTCH DRUM (and drive gear) — 25 teeth 1 26 A 480572 SCREW — 10-32x % pan hd..ooooccooiiiin. 9
10 54133 BEARING — drive gear ©.........ccocoovviiiniinns 1 27 % AA-55226-C COVER — gedr case .........cooomvmimmnniiinioes 1
11 *55871 STUD — fuel tank{14-28).SEE NOTE......o., | Includes

*57349 STUD (%-20} SEE NOTE.....ooooommmecririirssnns | 28 A-56580 CAP — QAT oo

12 81101 NUT — 1520 Alex-10eK ...oovooooroivircereriiees 1 Includes
13 56077 WASHER — sprocket (outer) .o 1 56607 GASKET — filler cap ...oivnnniniiininnnns 1
14 55593.2 SPROCKET — 8 tooth, 15" pitch oo 1 29 80548 SCREW — binder hd., self tapping ... 3

74481-1 SPROCKET — 7 tooth, %s” pitch oo 1 30 55098 PLATE — window ...oooccimmmranininines 1
15 56076-1A  KEY — sprocket ...cocooovornoiiiiinmicniiininns 2 31 55099 WINDOW — plastic ...oooecverenrecens 1
16 56074 WASHER — sprocket (infer) ..oovovercoreccces 1 32 55100 CABKED = 467 Bng assma 1

17 56071 SPACER — sprockel ......ocoiimmnsiinne | 33 55053-A GASKET — gear case COVer ........omramiin 1

18 % A-57743-B CRANKCASE— see fig. #6, index #11 ...... 1

tFor 3.57:1 ratio, order A-5684% — 21 teeth
For 2:1 ratio, order A-56158 — 32 teeth

* Service replacement part.
/4 Original part.
NOTE: Mate with NUT— fig.3, index no. 9.

IFor 3.57:1 ratio, order AA-56824 -——735 teeth
For 2:1 ratio, order A-56154 — 64 teeth

Always furnish saw model and serial number when ordering parts




HOMELITE CHAIN SAW MODEL 700 G

- -‘s— - -
pitefspirel) ~ 77 -
57674 _ .
BOLT T

57624~ oo i
is /‘/ B 4

See Catalog No.23650-A—

'
[l
g o
[

Alternate BOLT, PIN, STUDS — not interchongeable — CHECK

FIG —_ EN E ASSEMBLY
[';‘d:_x '::: Description h;g&\ Inde‘x :l:ﬂ Description ..qﬂ:;"d

i 80576 SCREW—10-32 x %, p @' 20 56097-5 BEARING—mMain ...oocooiiniinimmmmsisinssniins. 1
2 55506-A DAMPER ..., % 21 B3061 WASHER—Ilock, special Ihln 2
3 B0583 SCREW—10-32 | - R 22 19238-A SCREW—main bearing retaining ................ 2
4 56396 CAP—oplain ......} 23 56291 RING —DIStOn couspmnmisisnmssmsngpisns 2
and 24 A-57070 PISTON and PIN ....ooiiiinimemieiinisennion 1

4A  A56088-A  ELEMENT screen., Wy, | Includes
4B A-56613-A CAP ECEMENT 25 55095 RING—piston pin refoining ... 2
5 56834 C @ 26 % A-55195-B CONNECTING ROD ........coovvvvvviciiinnen, 1

56834-1 R-—bow Includes
& 25038 ET (i 27 59351 BEARING—piston pin ... 1
7 71530.5 ARK PL 28 80805 SCREW—8-32 x %, allen ... 2
] 81& MUT—1;-28 . 29 ¥ A57473 CRANKSHAFT—Ball Drive STARTER ... 1
9 83009 WASHER—1; Iock * A-57474 CRAMNKSHAFT—FM STARTER ... 1
10 56864 GASKET—cylinder ... 7 30 AA-72206  ROLLERS (set of 31 needles) ... 1
11 #A.57743-B  CRANKCASE . ... 31 55049 GASKET—back plate .....coiniisninincns 1
Includes 32 81089 NUT—34-16 hex ......... 2
12 56134 SEAL-—garlock ... z a3 83018 WASHER—3} lock ... 2
13 58154 PIN-—dowel guide bar anI{SEE NOTE).. 1 A-55591 ADJUSTING PLATE ... 1

14 58020- A BOLi—guide bor (short)(SEE NOTE)..... 1 Includes
15 57625 BOLT—guide bar {long} ....... 1 34 55551-B PLATE—adjusting ......ccoovicimniinmmicniriinn 1
16 41738 PIN—spirol, guide bar boit 1 35 81123 NUT—flex-lock ........ 1
17 55871 STUD—cylinder, fuel tank ... 7 36 55552 PIN—guide bur udiu:hng 1
57350 STUD—cover (see fig., &5, mdex #21 .. 9 37 80617 SCREW—4%4-18 x 2 rd. hd. . 1
18 55048-A GASKET—crankcase sealing ... 1 38 56957-A PLATE—guide bar {outer) ... 1
12 56109 RiING—bhearing retainirg ..o 1 39 56956 PLATE—guide bor {inner} ... 1

MOTE: PART NO. 58020-A, GUIDE BAR BOLT (serrated shoulder} RE-
PLACES Index Mo. 11 AND Index Mo, 12,

*Service replacement part.

Always furnish saw model and serial number when arderir:g parts 7




You'll

SPEED WORK
and make
MORE MONEY
with...

1165
Printed in United States of America

Part No. 23459

SELF-PRIMING PUMPS

(

DEPENDABLE GENERATORS

{

POWERFUL ONE-MAN CHAIN SAWS

(

ONE-MAN CONCRETE VIBRATORS

0

ELECTRIC BUILDER’S HAMMERS

HOMELITE

A |—|§>(tl‘(m DIVISION

PORT CHESTER, N. V.




